
Introduction

In the 21st century fresh water may be regarded as crude 
oil in the 20th century, i.e. the valuable resource, which 
determines the development and growth of nations. Due to 
climate changes, population growth and ineffi cient water 
management 1) 1.1 billion of people worldwide do not have 
access to potable quality water and 2.5 billion of people are not 
equipped with sewage systems, 2) in Europe, 41 million do not 
have access to potable quality water and 2.5 billion of people 
are not equipped with sewage systems. Those are the main 
causes of the implementation of new membrane technologies 
to the production of sanitary safe potable water (Bodzek 
and Konieczny 2011) The partial solution for the growing 
[...]
water-wastewater management membrane processes are more often applied, especially those in which the difference 
of pressure at both membrane sites is used as a driving force. As an example of such application is the use of 
nanofi ltration for groundwaters treatment at Water Treatment Plant Zawada near Dębica or the treatment of municipal 
landfi ll leachate and industrial wastewater at Eko Dolina Waste Utilization Plant in Łężyce near Gdynia (reverse 
osmosis unit capacity of 120 m3/d). Municipal wastewater treatment based on membrane technologies has already 
been implemented at domestic wastewater treatment plant. It is especially profi table, when the load of contaminant 
present in a wastewater varies within a year. In the case of membrane systems use, this issue can be neglected. As an 
example of membrane based system may serve WWTP in Rowy n/Ustka started up in 2013 and modernized in 2017. 
The latest trends and developments of selected suppliers of membrane systems are also presented.

Archives vol 45 no 4 a4 srodki_kor 1.indd   20Archives vol 45 no 4 a4 srodki_kor 1.indd   20 2019-11-14   10:53:252019-11-14   10:53:25



 Membrane processes innovation in environmental protection: Review 21

  Reverse osmosis – for water desalination/demineralization 
and removal of organic and inorganic micropollutants;

  Nanofi ltration – for water softening and removal of 
organic/inorganic contaminants/micropollutants;

  Ultrafi ltration and microfi ltration – as a method of direct 
removal of suspensions, colloids and microorganisms or 
in integrated/combined systems for removal of inorganic 
and organic contaminants.

In addition to pressure-driven processes other membrane 
techniques are also applied. For example, forward osmosis (FO) 
and pervaporation (PV) are recently proposed for desalination 
and removal of some micropollutants and electrodialysis (ED) 
and liquid membranes for inorganic compound removal.

Water desalination and demineralization 
Distillation methods are conventional and quite commonly 
used techniques for water desalination, among which one may 
distinguish the most commonly used are:

  Multistage fl ash distillation (MSF);
  Multiple effect distillation (MED);
  Among others: vapor compression distillation (VC).
Among membrane methods one may fi nd reverse osmosis 

(RO) and electrodialysis (ED). Considering the share of 
particular processes in global desalination practice, membrane 
processes are the most commonly used, as it is shown in 
Figure 1 (Kasaeian et al. 2019).

Moreover, operational costs of particular desalination/
demineralization methods are different. Distillation methods 
characterize with high energy consumption, regardless of salt 
concentration in water. 

The following rules are usually applied to water desalination/
demineralization systems design (Bodzek and Konieczny 2005, 
Helal 2009, Magdziorz and Seweryński 2004):

1.  combine reverse osmosis with thermal methods for 
lowering the cost,

2.  introduction of to water desalination/demineralization,
3.  reverse osmosis with ion exchange (electrodeionization).
The combination of reverse osmosis with thermal methods 

is advantageous as the processes share particular technological 
elements, e.g. feed water source and its preliminary and 
fi nal treatment stages, mixing of permeate with distillate, 
concentrates utilization, etc., what results in:

  Energy consumption and costs decrease by 15%,
  One stage reverse osmosis operation as worse quality 

permeate may be mixed with distillate.

Fig. 1. Percentage share of individual methods applied 
in water desalination (Kasaeian et al. 2019)

Additional benefi ts of combined systems are the effective 
use of power and desalinated water. The water can be stored, 
whereas the waste heat (low pressure water vapor) from MSF 
and/or power plant can be utilized in RO. The combination of RO 
and thermal method in RO-thermal method-NaCl crystallization 
arrangement is applied for concentration of RO retentate by 
means of thermal method accompanied by water recovery and 
selective NaCl crystallization. Such arrangement can be used to 
treat highly saline inland water as the main purpose is to eliminate 
salts from water, preferably in the form of trade products. The 
example of such system is the plant for mine water desalination 
started up in Dębieńsko in 1995. It is based on a combined system, 
which comprises of (Bodzek and Konieczny 2010, Helal 2009, 
Konieczny et al. 2007, Magdziorz and Seweryński 2004) reverse 
osmosis, thermal concentration and NaCl crystallization.

The use of nanofi ltration in water desalination as a stage 
preceding RO allows to prevent the risk of calcium sulphate 
crystallization and enables to obtain high concentration of 
salt in retentate (up to 150 g/L). In the case of direct RO, the 
process can be only carried out until the concentration of salts 
in retentate reaches 70 g/L. Combined processes with NF for 
improving effi ciency and capacity are the following:

  NF – RO
  NF – MSF 
  NF – RO – MSF
The advantages of such systems: 
–  permeate and distillate recovery rate increase up to 70 or 

80%, respectively,
–  no need for additional chemicals use (e.g. antiscaling 

agents),
Additionally, one may consider the use of RO and MSF as 

separate processes, whereas water produced by these systems 
can be collected in one tank as well as concentrates.

An exemplary arrangement of a hybrid system with NF 
and RO as well as with MSF is shown in Figure 2 (Helal 2009).

For deep water demineralization (steam boilers) hybrid 
systems like reverse osmosis-ion exchange/electrodeionization 
are usually used, what is shown in Figure 3 (Bodzek and 
Konieczny 2005).

Such the solution is adjusted by a number of factors, 
including:

  individual selection of preliminary feed water 
treatment before RO (usually coagulation-fl occulation-
-sedimentation), which depends on raw water type,

  99.5% removal of total dissolved substances by RO, 
which is crucial for proceeding processes (IE, EDI) 
effi ciency,

  effective performance in the case of raw water of salinity 
>350–450 mg NaCl/L,

  ecological aspects (energy consumption, side stream 
amount and utilization).

Another example of water desalination/demineralization 
plant is the installation operated in the Kozienice Power Plant. 
The installation comprises of RO system and ion exchange. The 
produced water is used to feed steam boilers (Energotechnika 
2011).The treatment process comprises of several stages, and 
water parameters are collected in Table 1.

Ist stage, preliminary treatment: fi ltration at slit fi lter 
(1000 mm) – NaOCl disinfection – coagulation (PIX111) 
– enhanced sedimentation;

Archives vol 45 no 4 a4 srodki_kor 1.indd   21Archives vol 45 no 4 a4 srodki_kor 1.indd   21 2019-11-14   10:53:252019-11-14   10:53:25



22 K.H. Konieczny, M. Wszelaka-Rylik, B. Macherzyński

IInd stage, three step fi ltration: sand-anthracite fi lters 
– carbon fi lters – candle fi lter;

IIIrd stage, preliminary desalination at fi ve RO modules 
(BW30LE440 – capacity: 50–60 m3/h);

IVth stage, fi nal demineralization: cationite – anionite 
– bifunctional ionite;

Process costs estimate has to include:
  Desalination technology type, raw water quality, 

capacity and localization of a plant,
  Manpower competences and energy costs.
Operational costs of desalination of water of salinity up to 

4g/L in 1980s were equal to ca. 0.5 USD/m3, while now they 
are 0.2–0.35 USD/m3. For seawater (salinity 35–42 g/dm3) it 
was above 1 USD/m3 in the 1980s and 1990s, and now it is 
0.5–0.8 USD/m3 (Bodzek and Konieczny 2011).

Water softening-nanofi ltration (NF)
Due to standards, potable water should characterize with 
hardness of 60–500 mg CaCO3/L. the standard for magnesium is 

30 mg/L. The excess of hardness in water is harmful for human 
health. Nanofi ltration membranes characterize mainly with:

  separation of bivalent ions from monovalent ones,
  retention of organic compounds of M>300–500 Da.
The results of water softening indicate a possibility of 

recovery of soft or slightly hard water (total hardness <200 mg 
CaCO3/L) from hard and very hard water (total hardness 
>300 mg CaCO3/L). It has been confi rmed by the research 
carried out at Silesian University of Technology with use of 
NF membrane by Osmonics (Bodzek and Konieczny 2011).

Nanofi ltration seems to be a suitable and economically 
adjusted process for simultaneous removal of hardness and 
natural organic matter (NOM), what is shown by the results 
presented in Table 2 obtained during research carried out in 
2002 using NF200B membrane by Filmtec/DOW (Van der 
Bruggen and Vandecasteele 2002).

The practical use of nanofi ltration treatment with use 
of nanofi ltration membrane dedicated mainly to removal of 
hardness (500 mg CaCO3/L) is carried out at Water Treatment 

 

 permeat NF 

Retentat RO 

 permeat RO Mixing 
product 

MSF 

R
aw

 se
a 

w
at

er
   

MSF condensate 

Reverse 
osmosis 

NF retentate  

Pretreatment Nanofiltration Saline mine 
water 

Steam 

MSF 

Common 
drain of 

concentrate

Fig. 2. Hybrid NF/RO/MSF system for water desalination (Helal 2009)

  

Filter 10 μm

Raw 
water 

Demineralized water 
Retentate

Pretreatment 
Reverse 
osmosis/ 

electrodialysis 
Ion exchange/ 

electro-
deionization 

Fig. 3. The scheme of a typical installation of water demineralization 
with the use of reverse osmosis (Bodzek and Konieczny 2005)

Table 1. The effi ciency of water treatment in the Kozienice power plant (Energotechnika 2011)

Treatment stage Parameter Permissible level Obtained level
Sedimentation tank Total suspended solids, mg/l 5 <2

Sand-anthracite fi lter Total suspended solids, mg/l 0.5 NTU<1.5

Precoat fi lters TOC, mg/l
SDI

<3
3

<2
<3

RO modules SiO2, ppb
Salinity, μS/cm

800
50

<50
<30

Desorbers CO2, ppm 10 <2

Bifunctional ionites SiO2, ppb
Salinity, μS/cm

20
0.1

<10
<0.1

Archives vol 45 no 4 a4 srodki_kor 1.indd   22Archives vol 45 no 4 a4 srodki_kor 1.indd   22 2019-11-14   10:53:262019-11-14   10:53:26



 Membrane processes innovation in environmental protection: Review 23

Plant Zawada near Dębica. The photograph of the system is 
shown in Figure 4 (ABT 2013). 

The below scheme presents the groundwater treatment at 
WTP Zawada n/Dębica:

Groundwater → Removal of Fe and Mn → Carbon fi lter 
→ Nanofi ltration → Final treatment → Potable water

Parameters of the device:
– Capacity of permeate (product) – 50 m3/h at temp. 15°C,
–  Capacity of retentate (waste) – 12.5 m3/h at recovery rate 

80%,
– Operational pressure 0.8–1.2 MPa,
– Nanofi ltration membranes Desal 8×40” HL8040F400.
The installation also contains chemical washing and 

disinfection systems for membranes maintenance.

Ultrafi ltration (UF) and microfi ltration (MF)
In 2000, more than 2 M m3/d of potable water was produced 
with use of low pressure driven membrane methods, i.e. 
microfi ltration and ultrafi ltration, and currently this amount is 

much higher. The use of UF/MF as a single stage or a combined 
system for water treatment to potable or industrial purposes 
is continuously developed and improved. The importance of 
using membranes in water and wastewater treatment can be 
illustrated by comparing the world’s sales in different fi elds 
of technology. For example, the sales of membranes and 
membrane modules according to McIlvaine Company report: 
“RO/UF/MF World Markets” in 2006 was over 7.6 billion, 
while in 2010 this value increased to $10 billion, with 50% of 
this amount connected with Water and wastewater technology.

Pore size of MF and UF membrane is often too large 
for direct, effective retention of dissolved or even colloidal 
compounds present in water. Hence, integrated systems 
combining UF/MF with other unit operations listed below are 
usually used:

(A) coagulation/precipitation,
(B) adsorption,
(C) polymer complexation,
(D) bonding with surfactants.
The example of such a system is the combination of 

coagulation/precipitation-MF, which is especially useful for 

Fig. 4. The photograph of installation for water treatment operated at WTP Zawada n/Dębica 
(ABT 2013)

Table 2. Parameters of water before and after nanofi ltration 
(Van der Bruggen and Vandecasteele 2002)

Load indicator Initial concentration Removal rate R, %
DOC, mg/l 20.4 98.2 

UVA 254nm, 1/m 46.0 98 

Vis 436nm, 1/m 1.6 98 

AOX formation potential 582 96.7 

THM formation potential 506 95.3 

Specifi c conductivity, mS/cm 2230 73.3 

Ca2+, mg/l 329.6 77.5 

Mg2+, mg/l 55.3 90.3 

Archives vol 45 no 4 a4 srodki_kor 1.indd   23Archives vol 45 no 4 a4 srodki_kor 1.indd   23 2019-11-14   10:53:262019-11-14   10:53:26



24 K.H. Konieczny, M. Wszelaka-Rylik, B. Macherzyński

the removal of fl uorine and heavy metals (As, Sb, Hg, etc.) 
from aquatic environment. The operation of the system may be 
separated into two stages:

  Ist stage, co-precipitation of aluminum and fl uorine: 
Al3++(3-x)OH- +xF- → Al(OH)3

-xFx↓ and precipitation 
of metals hydroxides – Me(OH)2;

  IInd stage, micro- or ultrafi ltration;
The application of the combined system of adsorption 

– MF is based on the use of ion exchange resin of low grain size, 
e.g. MIEX of granulation 150 μm (F, NO3-, As(V), Cr(VI)) or 
Dowex and Amberlite of granulation 20 μm (especially useful 
for boron (B) adsorption). The activated carbon may also be 
used for heavy metals adsorption. The stages of the process are 
adsorption – MF/UF – regeneration of resin/activated carbon 
(Mamo et al. 2018).

Another possibility is the combined system mentioned 
in (C), in which UF/MF process in enhanced with polymers 
(PEUF). The process is based on binding of metal ions and 
anions with polymers soluble in water to form complex 
compounds of molecular weight higher than UF/MF membrane 
pore size. Complexing polymers or polyelectrolytes may be 
applied. The scheme of the process of ions removal based on 
four stages is shown in Figure 5 (Korus 2012).

The enhancement of UF/MF with surfactants (MEUF) 
mentioned in (D) may also be applied in order to assure the 
effi cient removal of contaminants like: NO3-, ClO4-, Cr(III), 
As, metals. In such hybrid system, water containing one of 
the mentioned ions is mixed with a solution of a surfactant of 
concentration above the critical micelle concentration (CMC) 
and the binding of ions in micelles occurs. The diameter 
of micelles is usually higher than the diameter of UF/MF 
membrane pore size, hence the separated ion remains with 
a micelle at a retentate site (sieving mechanism) (Korus 2012). 
The effi cient removal of ionic water contaminants depends 
on type and concentration of polymer/surfactant, UF/MF 
membrane type, contaminant concentration, pH and ionic 
strength and process operational parameters.

The excess of suspended solids present in water may 
effi ciently be decreased to permissible standard level (i.e. 
1 NTU) by means of NF/UF. Additionally, microorganisms, 
bacteria and colloidal contaminants are also removed (Bodzek 
et al. 2019, Bodzek and Konieczny 2018, Chen and Chen 

2016). The example of such application is modernization of 
WTP in Sucha Beskidzka where bacteriological contaminated 
feed water, was intaken from the Stryszawka river. PALL Aria 
AP6 membranes arranged in modular system are used at the 
plant. The fi ltrate recovery rate reaches 99% depending on feed 
water parameter. The capacity of the system equals 130 m3/h, 
i.e. 1,135,68 m3/year (PALL Corporation 2006, Szczęch 2006). 
The scheme of another membrane based installation of capacity 
470 m3/h operated at WTP Jarosław (PALL Corporation 2009). 

The scheme of modernized system for potable water 
production in Sucha Beskidzka is shown in Figure 6 (Szczęch 
2006).

Similar solutions have also been implemented at WTP 
Jarosław of capacity 470 m3/h and WTP Biała Dolina of 
capacity 6.5 m3/h (Bodzek and Konieczny 2005, Konieczny 
and Bodzek 2014a, b, c, PALL Corporation 2009).

Bacteria and viruses may periodically appear in surface 